diagram 4wd toyota tacoma wheel assembly

You search PDF repair manual about diagram 4wd toyota tacoma wheel assembly, if there are search results will appear below. If search results do not exist, please search by others keyword.



  diagram 4wd toyota tacoma wheel assembly Direct Download speed 5432 Kb/s

  diagram 4wd toyota tacoma wheel assembly Full Version speed 8172 Kb/s



Toyota ISO Adapter Wiring Diagram

0

Filed Under (Toyota Manuals) by admin on 19-05-2011

download
4R Runner 1991-2000 Amazon > 2000 Avensis > 1997 Avensis verso > 2003 Camry > 1991 Carina E > 1988 Celica > 1990 Corolla > 1988 Corolla verso > 2002 Hi-Ace > 1990 Hi-Lux > 1989 Land Cruiser 1984-2002 Lite Ace > 1993 MR2 > 1990 Paseo > 1997 Picnic > 1990 Previa > 1994 RAV-4 > 1994 Starlet 1993-1997 Supra 1986-1996 Tacoma 1995-2001 Yaris > 1999 Reference : AC000005AA If you are interested, contact our sales department : Car kit Parrot Battery Pin Number Couleur Description 1 White Mute In 1 2 Yellow Mute In 2 3 Blue Mute In 3 4 Orange + 12V Memory 5 Green 6 Brown 7 Red + 12 V Permanent 8 Black Masse Car kit Parrot, car’s speakers Pin Number Couleur Description 1 Grey Rear right speaker + 2 White Rear right speaker – 3 Blue Front right speaker + 4 Green Front right speaker – 5 Red Front left speaker + 6 Orange Front left speaker – 7 Bronw Rear left speaker + 8 Black Rear left speaker – Toyota Audio Toyota Supply N° Connector Color Description 2 Toyota 2 Green Rear left speaker + 2 Toyota 1 White Front left speaker + 1 Toyota 1 Grey Front Right speaker + 1 Toyota 2 Violet Rear Right speaker + 3 Toyota 2 Green Black Rear Left speaker – 9 Toyota 1 White Black Front Left speaker – 10 Toyota 1 Grey Black Front Right speaker- 6 Toyota 2 Black Violet Rear Right speaker – N° Connector Color Description 3 Toyota 1 Red +12 V Permanent 4 Toyota 1 Orange +12 Ignition 8 Toyota 1 Black Ground Toyota 1 Toyota 2 Toyota Audio Toyota Supply N° Connector Color Description 2 Toyota 4 Green Rear left speaker + 2 Toyota 3 White Front left speaker + 1 Toyota 3 Grey Front Right speaker + 1 Toyota 4 Violet Rear Right speaker + 3 Toyota 4 Green Black Rear Left speaker – 9 Toyota 3 White Black Front Left speaker – 10 Toyota 3 Grey Black Front Right speaker- 6 Toyota 4 Black Violet Rear Right speaker – N° Connector Color Description 3 Toyota 3 Red +12 V Permanent 4 Toyota 3 Orange +12 Ignition 8 Toyota 3 Black Ground

Related Content:

2002 toytoa camry tank vent valve, 2002 toyota tundra 4 wheel drive suspencion, 2004 toyota highlander window diagram, diagram of front passenger seat occupant sensors and where 2005 toyota camry located, 2009sienna v6 thermostadt extraction, show prado 1999 valve attached to rear brake pipe with spring, speakers schamatic for the toyota 2011 camry, 1999 Toyota Previa head torque specifications, 88 toyota celica manual, toyota code p1589

2004 Chevrolet Silverado 1500 WHEEL HUB, BEARING, AND SEAL REPLACEMENT (4WD) MANUAL

0

Filed Under (Chevrolet Manuals) by admin on 27-06-2012

download
WHEEL HUB, BEARING, AND SEAL REPLACEMENT (4WD) Tools Required J 45859 Axle Remover Removal Procedure 1. Raise and support the vehicle. Refer to Lifting and Jacking the Vehicle in General Information. 2. Remove the tire and wheel. Refer to Tire and Wheel Removal and Installation in Tires and Wheels. 3. Remove the rotor. Refer to Brake Rotor Replacement – Front in Disc Brakes. Fig. 62: View Of Retaining Bolts For Brake Hose And Wheel Speed Sensor Brackets Courtesy of GENERAL MOTORS CORP. 4. Remove the wheel speed sensor and brake hose mounting bracket bolt from the steering knuckle. 2004 Chevrolet Silverado 1500 2004 SUSPENSION Front Suspension – Sierra & Silverado Fig. 63: Removing The Wheel Drive Shaft Nut Retaining Cover (4WD) Courtesy of GENERAL MOTORS CORP. 5. Remove the wheel drive shaft nut retaining cover. IMPORTANT: Do not reuse the nut. A new nut must be used when installing the wheel drive shaft. Fig. 64: Removing Wheel Driveshaft Assembly Retaining Nut And Washer (4WD) Courtesy of GENERAL MOTORS CORP. 6. Remove the wheel driveshaft assembly retaining nut (2) and washer (3) from the wheel driveshaft. 7. Disengage the wheel drive shaft from the wheel hub and bearing using J 45859 or equivalent Fig. 65: Disengaging The Wheel Drive Shaft From The Wheel Hub And Bearing (4WD) Courtesy of GENERAL MOTORS CORP. 8. Remove the wheel hub and the 15-series bearing mounting bolts

Related Content:

wheel bearing 2004 Mountaineer, 2004 CHEVY SILVERADO TCCM, 09 silverado front axle diagram, saturn ion 3 2006 wheel nut torque, torque on 2000 tahoe front brake parts, repair manual for a 95 chevy silverado, torque specs for Tahoe wheel bearing bolt, tourque specs 2003 chev truck 1500 wheels, what size is wheel hub lock nut on 2008 sierra denali, wheel nut torque 2005 f150

1997 Ford Aerostar/ Ranger Wheel Grease Seal and Bearing Front Replacement and Repacking

0

Filed Under (Ford Manuals) by admin on 20-11-2011

download
Disassembly 1. Raise the vehicle and install Rotunda Car/Truck Stands 077-00018 or equivalent. 2. Remove the wheel and tire assembly. 3. Remove the retainer washers and remove the hub assembly. Refer to Manual Locking or Automatic Locking Hubs under Front Wheel Bearing Adjustment in this section for removal. 4. Remove the disc brake caliper (2B120) as described in Section 06-03 . 5. Remove the hub and rotor. Remove the outer wheel bearing cone. 6. Remove the wheel hub grease seal (1190) from the rotor with Seal Remover TOOL-1175-AC or equivalent and Impact Slide Hammer T50T-100-A. Discard wheel hub grease seal and replace upon assembly. 7. Remove excluder seal. 8. Remove the inner wheel bearing. 9. NOTE: If new wheel bearing cups are installed, install new cone and roller assemblies. Inspect the wheel bearing cups for pits or cracks. If necessary, remove them with Internal Puller D80L-943-A or equivalent and Impact Slide Hammer T50T-100- A. Assembly 1. Lubricate the wheel bearings with High Temperature Constant Velocity Grease E43Z-19590-A or equivalent meeting Ford specification ESP-M1C207-A. Clean all grease from the hub. Pack the cones and rollers. If a bearing packer is not available, work as much lubricant as possible between the rollers and the cages. 2. If wheel bearing cups are to be installed, position wheel bearing cups in rotor and drive in place with Bearing Cup Replacer T80T-4000-P and Driver Handle T80T-4000-W. 3. Position excluder seal on spindle and drive into position using Spindle Seal Replacer T95T-3132-D. 4. Position the inner wheel bearing in the inner wheel bearing cup in the rotor. Install the wheel hub grease seal by driving in place with Seal Replacer T80T-4000-T and Driver Handle T80T-4000-W. 5. Carefully install the rotor onto the front wheel spindle (3105). Refer to Section 06-03 . 6. Install outer wheel bearing into rotor. 7. Refer to Automatic Locking Hubs under Front Wheel Bearing Adjustment in this section for remainder of installation

Related Content:

F550 wheel bearing torque, replacing rear wheel bearing on 2006 escape, 2009 BUICL ENCLAVE WHEEL BEARING TORQUE, tools needed to change hub and bearing assembly on 2002 tahoe, f53 wheel bearing seal change, Toyota Tacoma Bearing Hub Assembly 2008 inside details, wheel bearing 2000 dodge dakota, isuzu npr wheel bearing installation, installing Jedster retaining bearing collar on 9 ford rearend, malibu direct drive ahaft greasing

TOYOTA TACOMA 4×4 SUBFRAME COMPONENTS PACKAGE 99100760 Assembly And Installation Instructions

0

Filed Under (Toyota Manuals) by admin on 25-03-2012

download
INSTALLATION NOTES 1. Unless otherwise specified, mount all Sub-Frame Components to vehicle before tightening any hardware. 2. It is recommended that LOCTITE®, or similar thread locking product, be used on ALL mounting hardware (i.e. Nuts, Cap Screws, Bolts, etc.). 3. Vehicle should be parked on a level surface with a normal vehicle load on the FRONT suspension. 4. Items in parentheses () refer to quantity required for this step. Items in parentheses with a pound sign (#) indicate the part number as found in the parts list on page 4 of this document. Example: (2) 5/8″ Flat Washers (#8) . 5. It maybe necessary to relocate license plate holder. Relocate under the driver’s side headlight by drilling new holes in the bumper. MOUNTING INSTRUCTIONS NOTE: The Bracket Assemblies, #3 and #4, are used in all applications covered in this manual. Their usage is different depending on model year, with the #3 Bracket Assembly used on the LH for applications 1995-96 to 1999, and on the RH for applications 1999 and later. The #4 Bracket Assembly is used on the RH for applications 1995-96 to 1999, and on the LH for applications 1999 and later. Refer to the Parts List drawings, if necessary, for clarification. NOTE: Front air dam can be modified to clear Sub-Frame by cutting dam to allow clearance for nose of Sub-Frame. 1. Remove splash guard and tow hook(s) if equipped. Retain, with mounting hardware, for future use if plow sub-frame is removed. 2. Align the slotted mounting holes in the Rear Mounting (#2) with existing holes centered in vehicle crossmember. Secure using (2) 1/2″ x 4-1/2″ Cap Screws (#6), (2) 5/8″ Flat Washers (#8), (2) 1/2″ Flat Washers (#7), and (2) 1/2″ Nylock Nuts (#9). 3. Mount the Bracket Assemblies (#3 and #4).  For vehicles 1995-96 to 1999: Bracket Assembly #3 is LH, Bracket Assembly #4 is RH for these applications. Position Bracket Assemblies so that the two larger holes in the top lip of the brackets are toward the front and aligned with the tow hook holes in the vehicle frame. Secure brackets to frame using (4) M12-1.25 x 40mm Cap Screws (#10).  For vehicles 1999 and later: Bracket Assembly #4 is LH, Bracket Assembly #3 is RH for these applications. Position Bracket Assemblies so that the two larger holes in the top lip of the brackets are toward the rear and aligned with the tow hook holes in the vehicle frame. Secure brackets to frame using (4) M12-1.25 x 40mm Cap Screws (#10). Using the front (smaller) hole in the top lip of the brackets as a template, center punch and drill a 13/32″ hole through the vehicle frame on each side. Insert a 3/8″ X 4-1/2″ Cap Screw into the drilled hole from the #2 Rear Mounting #6 Cap Screw 1/2″ x 4-1/2″ #9 1/2″ Nylock Nut #8 5/8″ Flat Washer #7 1/2″ Flat Washer 2 bottom up through the LH bracket, place a Top Support Bracket (#14) on the Cap Screw on top of the frame as a backing plate, and secure using a 3/8″ Nylock Nut (#13). Repeat procedure for the RH bracket. 4. Secure the Mounting Assembly (#1) to the Bracket Assemblies(#3 and #4) using (8) 1/2″ x 1-1/2″ Cap Screws (#5) and (6) 1/2″ Nylock Nuts (#9). Use (1) 1/2″ Lock Washer (#12) under the head of each of the two cap screws that install into threaded holes in the Mounting Assembly. 95-98 Tacoma, 96-98 4Runner99-Later Tacoma and 4Runner LH Bracket Assembly LH Bracket Assembly #3 Bracket #4 Bracket #10 Cap Screw M12 x 40mm #10 Cap Screw M12 x 40mm #13 3/8″ #14 Top Support Bracket Nylock Nut #11 Cap Screw 3/8″ x 4-1/2″ 95-98 Tacoma, 96-98 4Runner LH Bracket Assembly 99-Later Tacoma and 4Runner LH Bracket Assembly #6 Cap Screw 1/2″ x 1-1/2″ #6 Cap Screw 1/2″ x 1-1/2″ IMPORTANT: Height from the center of the lower Plow Mounting holes on the Sub-Frame to the ground should be between 9″ and 11″ to insure proper operation. 5. Secure the Mounting Assembly (#1) to the Rear Mounting (#2) using (4) 1/2″ x 1-1/2″ Cap Screws (#5) and (4) 1/2″ Nylock Nuts (#9). 6. Using the Torque Specification Chart provided, torque all mounitng hardware to ther equired specification. (See INSTALLATION NOTES 1 & 2.)

Related Content:

alternator bolts for 1999 f150, 1999 toyota 4runner free repair manual, nissan 02 2 5 camshaft bearing torque, mercury mountaineer overhead console replacement, lazy boy molded plastic brackets, how to put a license plate on a 2008 Toyota Tacoma, free chevy malibu manual for 1999, 99 4runner brake lights fuse number, 4t65e clutch and band application chart, 2000 sebring front spring mount assembly

1996 Toyota Supra A/T TRANSMISSION REMOVAL AND INSTALLATION MANUAL

0

Filed Under (Toyota Manuals) by admin on 16-03-2012

download
Removal 1) Disconnect negative battery cable. Remove battery, battery tray, air cleaner assembly and air cleaner case. Disconnect throttle valve cable from throttle body. Remove cruise control actuator with mounting bracket from body. 2) Raise and support vehicle. Disconnect necessary electrical connectors and ground cables for transaxle removal. Disconnect shift cable and oil cooler lines at transaxle. Remove shift cable clamp bracket from transaxle. 3) Remove front (radiator side) engine mount shock absorber- to-lower frame assembly bolts. Remove front (radiator side) engine mount-to-lower frame assembly bolts/nuts. Remove starter. 4) Remove front (radiator side) exhaust manifold brace from rear of exhaust manifolds. Brace fits between rear of exhaust manifold and front of transaxle. 5) Remove 4 upper transaxle-to-cylinder block bolts. Support engine with hoist. Steering gear assembly must be supported in place during transaxle removal. Secure steering gear assembly to engine hoist using an attaching strap placed at each end of steering gear assembly. 6) Remove front wheels. Remove front exhaust pipe located between exhaust manifolds and rear exhaust pipe. Drain transaxle fluid. Remove axle shafts from transaxle. See appropriate AXLE SHAFTS article in AXLE SHAFTS & TRANSFER CASES section. 7) Disconnect shift control cable from mounting bracket. Remove rear (firewall side) engine mount-to-lower frame assembly bolts/nuts. Remove transaxle mount-to-transaxle bolts at driver’s side end of transaxle. 8) Remove stabilizer bar mount bracket-to-lower frame assembly bolts. Remove steering gear assembly-to-lower frame assembly bolts/nuts. Support lower frame assembly with floor jack. Lower frame assembly is located below engine and transaxle. 9) Disconnect power steering reservoir pipe mounting brackets from lower frame assembly. Remove bolts for each fender liner from lower frame assembly. Remove lower frame assembly mounting brackets. Lower frame assembly mounting brackets are located on front and rear of lower frame assembly and attach lower frame assembly to body. Remove lower frame assembly. 10) Support transaxle with transmission jack. Remove torque converter cover from front of transaxle. Remove torque converter bolts. Remove remaining exhaust manifold support brace. Remove remaining transaxle-to-cylinder block bolts. Lower transaxle from vehicle.

Related Content:

1972 chevelle assembly manual, 70 Chevelle Horn Assembly diagram, exploded view air intake assembly 2006 honda accord, 70 Chevelle Horn Assembly Schematic, how to replace fog light assembly on 2012 toyota seinna, hunter l401 parts list, Sienna 2012 fog light assebly removal and replacement, replacing transaxles on 2006 chevy impala, Sienna 2012 fog light assembly removal and replacement directions, subaru transaxle bearing

FORD Wheel Bearings REMOVAL AND INSTALLATION MANUAL

0

Filed Under (Ford Manuals) by admin on 16-05-2011

download
Removal & Installation Installation Installation Installation WARNING Do not loosen the axle wheel hub retainer until the wheel and tire are removed from the vehicle. Wheel bearing damage will occur if the wheel bearing is unloaded with the weight of the vehicle applied. NOTE Have an assistant press the brake pedal to keep the axle from turning. 1. Before servicing the vehicle, please familiarize yourself with safety procedures. 2. Remove the axle”to”wheel hub retainer nut and washer. 3. Remove the parking brake shoes. 4. Press the outboard CV”joint until it is loose from the hub. 5. Remove and discard the toe link”to”wheel knuckle nut. 6. Remove the bolt and separate the toe link from the wheel knuckle. 7. Remove and discard the upper arm”to”wheel knuckle nut. 8. Remove the bolt and separate the upper arm from the wheel knuckle. 9. Remove and discard the lower arm”to”wheel knuckle nut. ? ? WARNING Do not use a hammer to separate the outboard CV”joint from the hub. Damage to the threads and internal CV”joint components can result. ? ? WARNING Do not damage the boot while separating the toe link from the wheel knuckle. ? ? WARNING Do not damage the boot while separating the ball joint from the wheel knuckle. ? ?
To To To To install: install: install: install: 10. Remove the lower arm”to”wheel knuckle bolt. 11. Remove the wheel knuckle. 12. Using a suitable press, remove and discard the wheel hub. 13. Remove and discard the wheel bearing retainer ring. 14. Using a suitable press, remove the wheel bearing

Related Content:

1999 Toyota Prius head torque specifications, 1995 f150 4x4 alignment specfications, what is the wheel torque on a 2013 ford taurus, service manuel cwb-1742 wheel alignment, mazda 3 wheel torque, lug nut torque 2000 Ford E450, How to Read Alignment Specs, how to do a rough tire allignment, 2007 mazda 3 front axle nut torque, 1999 infiniti g20 front axle lug nuts

2004 Buick LeSabre Shake/Vibration in Steering Wheel, Floor, Seat at Highway Speeds on Smooth Roads (Diagnose/Balance Tires/Wheels) Service Manual

0

Filed Under (Buick Manuals) by admin on 04-02-2012

download
Correction 1. Visually inspect the tires and the wheels. Inspect for evidence of the following conditions and correct as necessary: 2. Set the tire pressure to 30 psi (205 kPa) COLD. Subject: Shake/Vibration in Steering Wheel, Floor, Seat at Highway Speeds on Smooth Roads (Diagnose/Balance Tires/Wheels) Models: 1998-2005 Buick Park Avenue, Park Avenue Ultra 2000-2005 Buick LeSabre 1998-2004 Cadillac Seville (SLS, STS) 2000-2005 Cadillac DeVille (DTS only) 2001-2003 Oldsmobile Aurora 2000-2005 Pontiac Bonneville (17″ Tires only) • Missing balance weights • Bent rim flange • Irregular tire wear • Incomplete bead seating • Tire irregularities • Mud/ice build-up in wheel • Stones in the tire tread © 2009 General Motors Corporation. All rights reserved 3. Road test the vehicle with the Electronic Vibration Analyzer (EVA) essential tool for a sufficient distance on a known, smooth road surface to duplicate the condition. Record the Hertz (Hz) reading as displayed by the EVA onto the tire data worksheet found at the end of this bulletin. This should be done after a tire break-in period of at least 10 miles (16 km) at 45 mph (72 km/h) or greater, in order to eliminate any possible tire flat-spotting. 4. If the road test indicates a shake/vibration still exists, check the imbalance of each tire/wheel assembly on a known, calibrated, off-car dynamic balancer. If any assembly calls for more than ¼ ounce on either rim flange, remove all balance weights and rebalance to as close to zero as possible. Important: Some GM dealers may have a Hunter GSP9700 Road Force Balancer, or a Coats XR1850 Runout Balancer. Either will simplify Step 5 by not requiring dial indicators. If a Hunter GSP9700 machine is available, it may also be used to measure the radial force of the tire/wheel assembly. A guideline here is 18 lbs or less. 5. While on the balancer, measure wheel runout. If radial or lateral runout exceeds .020 in (0.50 mm) for aluminum wheels (.030 in (0.76 mm) for steel wheels), replace the wheel. 6. After confirming wheel balance and wheel runout, if any changes were made, road test the vehicle again. 7. If the smooth road shake/vibration still exists: Important: THE CONTROL ARMS SHOULD ONLY BE INSTALLED ON VEHICLES IF, AFTER THE TIRE AND WHEEL DIAGNOSIS AND REPAIRS HAVE BEEN PERFORMED, THE VIBRATION CONDITION STILL EXISTS. 8. Replace both lower control arms on vehicles built prior to the following VIN breakpoints. On Aurora, Bonneville, DeVille, Park Avenue, Park Avenue Ultra and Seville models, a newly developed hydro-bushing lower control arm with improved damping characteristics has been released. This control arm is not used on the LeSabre. The new lower control arms may provide an incremental improvement to the vehicle ride. Customers who have become “tuned in” to the shake condition may still feel some shake in the vehicle after the new lower control arms are installed. Refer to Lower Control Arm Replacement in SI (refer to the Parts Information table below for SI document ID numbers) . Important: The completed worksheet must be attached to the hard copy of the repair order. • If a Hunter GSP9700 Road Force/Balancing machine is used, record radial force variation (RFV) on the worksheet at the end of this bulletin. If one or more of the tire/wheel assemblies read more than 18 lbs, match mount the tire to the wheel to get below 18 lbs. Readings of 12 lbs or less are preferable for sensitive customers. • If a Coats XR1850 Runout/Balancing Machine is used, record radial runout of the tire/wheel assemblies on the worksheet at the end of this bulletin. If one or more of the tire/wheel assemblies are more than .040, match mount the tire to the wheel to get below .040. Readings of .030 inch or less are preferable for sensitive customers. • If the RFV or runout cannot be reduced to an acceptable level, replace the affected tire(s) under the guidelines of the GM Tire Warranty. • The screened tire program is only available for the General branded tires used on the Buick LeSabre. Complete the tire request form at the end of this bulletin and fax to Continental/General. • Road test the vehicle to ensure the shake/vibration has been eliminated

Related Content:

buick terraza hub removal, hunter 9700 user manual, 2005 buick century code p0455, location of fuses and relays 2003 buick park avenue, integrated wheel end FOR F150, hunter lift L401, how to change the lower control arms on a 2005 Titan pdf, how to bypass integrated wheel end 2005 f150, do a 2004 buick lesabre require a rear end alignment, 2000 buick lesabre custom manual

2001 F-Super Duty 250-550/Excursion/F-53 Motorhome Chassis REMOVAL AND INSTALLATION MANUAL

0

Filed Under (Ford Manuals) by admin on 18-02-2012

download
Wheel Hub Removal All vehicles 1. Remove the wheel and tire assembly. For additional information, refer to Section 204-04 . 2. NOTE: Caliper is removed for clarity. Position aside the front disc brake caliper and anchor plate (2B292). 1. Remove the two front disc brake caliper anchor plate bolts. 2. Remove the front disc brake caliper anchor plate and position aside. 3. NOTE: Carry out this step for F-250 and F-350 4×4 SRW vehicles. Remove the rotor. 4. NOTE: Carry out this step for DRW vehicles. NOTE: If excessive force must be used during brake rotor removal, the brake rotors should be checked for lateral runout prior to installation. For additional information, refer to Section 206-00 . Remove the eight hub extender nuts, the hub plate and the rotor. 1. Remove the eight hub plate nuts. 2. Remove the hub plate. 3. Remove the rotor. 5. Remove the hub lock. 1. Remove the retainer ring. 2. Pull outward and remove the hub lock. 6. Remove the axle shaft thrust washers. 1. Remove the snap ring. 2. Remove the three thrust washers. Vehicles equipped with ABS 7. sensor from the bearing. Disconnect the ABS wheel sensor harness. 1. Disconnect the connector. 2. Disconnect the harness routing clips. All vehicles 8. NOTE: The wheel hub and bearing is a slip fit design and should not require a puller to remove it. Remove the wheel hub and bearing. 1. Remove the four lock nuts. 2. Remove the wheel hub and bearing 9. If necessary, remove the brake disc shield. Vehicles with ABS 10. If necessary, remove the bolt and the ABS sensor. All vehicles 11. NOTE: If necessary, position the hub in a soft-jawed vise. Install two nuts on the studs and use the inner nut to remove the studs. 12. Remove and discard the O-ring. Installation All vehicles 1. NOTE: Any time the wheel hub is removed for any reason, a new O-ring seal must be installed. Failure to do so can cause a vacuum leak and loss of four wheel drive operations. Install a new O-ring. 2. NOTE: Position the hub in a soft-jawed vise. Install two nuts on the studs and use the outer nut to install the studs. Vehicles equipped with ABS 3. Position the ABS sensor and install the bolt. All vehicles 4. Position the brake disc shield. 5. NOTE: Apply a coat of Ford High Temperature 4×4 Front Axle and Wheel Bearing Grease E8TZ-19590-A meeting Ford specification ESA-M1C198-A to the O-ring area of the wheel hub and bearing before installing the hub and bearing. Install the wheel hub and bearing. 1. Position the wheel hub and bearing. 2. Install the four lock nuts. Vehicle equipped with ABS 6. NOTE: The following step applies only to vehicles equipped with ABS. Connect the ABS sensor harness. 1. Position the ABS sensor harness and install the routing clips. 2. Connect the harness connector. All vehicles 7. n-metallic thrust washer must be installed between the two metal thrust washers. Failure to do so will cause severe wear to the non-metallic thrust washer, allowing the axle shaft to travel further in and out during torque thrust causing damage to the wheel hub and bearing, the axle shaft end seal and the axle shaft. Install the snap ring. 1. Position the three thrust washers onto the axle shaft. 2. Install the snap ring. 8. NOTE: Any time the hub lock is removed, a new O-ring seal must be installed. Failure to do so can cause a vacuum leak and loss of four wheel drive functions. Install a new O-ring. 9. Install the hub lock. 1. Position the hub lock. 2. Install the retainer ring. 10. Position the front disc brake rotor (1125) to the wheel hub (1104). Make sure the wheel hub and the front disc brake rotor braking and mounting surfaces are clean. ? Use brake parts cleaner to clean the front disc brake rotor. 11. NOTE: Carry out this step for DRW vehicles only. Install the front wheel hub extender and nuts.

Related Content:

1995 ford 150 4 wheel drive front hub removal, snap ring assemble, Need to torque specifications 1999 GMC 1500 wheel hub bearings, how to remove a rusted hub assembly, 1998 f250 4x4 front hub bearings torque specs, 2009 impala hub mounting bolt torque, 1977 ford f-350 rear wheel diagram, removing rear axle bearing 2002 toyota tacoma, removing rear wheel bearing race in 06 f-250 super duty lariat, how do you replace front wheel bearing on 2008 chev equinox

2005 TOYOTA AVALON TVIP V4 (REMOTE ENGINE STARTER) INSTALLATION MANUAL

0

Filed Under (Toyota Manuals) by admin on 26-03-2012

download
TOYOTA AVALON 2005 – TVIP V4 (REMOTE ENGINE STARTER) Procedure Page 2 of 33 pages Issue: C 02/02/05 Care must be taken when installing this accessory to ensure damage does not occur to the vehicle. The installation of this accessory should follow approved guidelines to ensure a quality installation. These guidelines can be found in the “Accessory Installation Practices” document. This document covers such items as:- • Vehicle Protection (use of covers and blankets, cleaning chemicals, etc.). • Safety (eye protection, rechecking torque procedure, etc.). • Vehicle Disassembly/Reassembly (panel removal, part storage, etc.). • Electrical Component Visassembly/Reassembly (battery disconnection, connector removal, etc.). Please see your Toyota dealer for a copy of this document. 1. Vehicle Disassembly. (a) Remove the negative battery cable. (Fig. 1-1) (1) Protect the fender before starting. (2) Do not touch the positive terminal with any tool removing the cable. (b) Remove the glove box under-dash cover. (Fig. 1-2) (c) Remove the passenger’s step cover. (Fig. 1-3) Fig. 1-1 10mm Wrench Negative Battery Cable Battery Step Cover Fig. 1-3 Nylon Panel Removal Tool Fig. 1-2 Under-Dash Cover Nylon Panel Removal Tool TOYOTA AVALON 2005 – TVIP V4 (REMOTE ENGINE STARTER) Procedure Page 3 of 33 pages Issue: C 02/02/05 (d) Remove the passenger’s cowl cover. (Fig. 1-4) (1) Remove one nut securing the cowl cover. (e) Remove one screw and one bolt from the glove box assembly. (Fig. 1-5) (f) Remove the glove box assembly. (Fig. 1-6) (1) Open the glove box door and remove three screws securing the glove box assembly. (2) Disconnect the trunk opener cancel switch from the glove box assembly if equipped. For vehicles with Smart Entry, the disassembly process ends on Step f. Go to Section 5. For vehicles without Smart Entry, continue the disassembly process. FOR VEHICLES WITHOUT SMART ENTRY SYSTEM ONLY. (Step g) NOTE: Do not perform this step if the vehicle has Smart Entry. (g) Remove the driver’s step cover. (Fig. 1-7) Screw Fig. 1-5 10mm Wrench, Phillips Screwdriver Bolt Glove Box Assembly Cowl Cover Fig. 1-4 Nut Fig. 1-6 Nylon Panel Removal Tool, Phillips Screwdriver Screws (x3) Glove Box Assembly Trunk Opener Cancel Switch Connector Fig. 1-7 Step Cover Nylon Panel Removal Tool
TOYOTA AVALON 2005 – TVIP V4 (REMOTE ENGINE STARTER) Procedure Page 4 of 33 pages Issue: C 02/02/05 FOR VEHICLES WITHOUT SMART ENTRY SYSTEM ONLY. (Steps h-l) NOTE: Do not perform this step if the vehicle has Smart Entry. (h) Remove the driver’s cowl cover. (Fig. 1-8) (1) Remove the one nut securing the cowl cover. (i) Remove the hood release cable. (Fig. 1-9) (1) Do not bend the hood release cable. (j) Open the screw cover on the lower dash cover. Insert the tip of a Nylon Panel Removal Tool in the upper slot to loosen it. (Fig. 1-9) (1) Remove one screw and one bolt securing the lower dash cover. (k) Remove the lower dash cover. (Fig. 1-10) (1) Disconnect the temperature sensor (connector and aspirator hose) from the lower dash cover if equipped. (l) Carefully remove the driver side airbag assembly. (Fig. 1-11) (1) Remove four bolts securing the driver side airbag assembly. (2) Be careful not to get cut by the sharp metal edges. (3) Do not disconnect the airbag assembly. (4) Use the empty V4 kit box to support the airbag assembly on the floor

Related Content:

Prius upper glovebox door hinge, Prius repair glovebox door, toyota venza glove compartment box, how to take the back off a blu dask 3 5, colbalt where is the strarter located, 2005 toyota tacoma airbag fuse location, 2005 toyota corolla under carriage, clicking noise by glove box 2008 chevy impala, PICTURE OF GLOVE BOX LOWER BRACE ON CHEVY UPLANDER, remove giove box 2008 impala

1995-1999 Buick Riviera Steering Vibration/Shudder/Moan During Parking Maneuvers on Dry Pavement (Install Power Steering Pressure (Inlet) and/or Return (Outlet) Hose Assembly)

0

Filed Under (Buick Manuals) by admin on 11-02-2012

download
1. Verify that the power steering pump reservoir is full. 2. Verify that the accessory drive belt is in good condition and that the pulleys are not bent or damaged. 3. Verify proper belt tension and operation of the belt tensioner. 4. Check for power steering hose ground out conditions. 5. Check for good engine idle and correct engine RPM. 6. Check to see that the rear transaxle mount does not have a plastic assembly aid installed which is used Subject: Steering Vibration/Shudder/Moan During Parking Maneuvers on Dry Pavement (Install Power Steering Pressure (Inlet) and/or Return (Outlet) Hose Assembly) Models: 1995-99 Buick Riviera 1997-2001 Buick Park Avenue, Ultra 2000-2001 Buick LeSabre 2000-2001 Pontiac Bonneville • 1995-98 Buick Riviera • 1997-98 Buick Park Avenue and Ultra • 1999 Buick Riviera • 1999-2001 Buick Park Avenue and Ultra • 2000-2001 Buick LeSabre • 2000-2001 Pontiac Bonneville • If fluid level is low, fill and check for leaks. • If power steering system has air in the system, perform the “Bleeding Air from Power Steering System” procedure as described in the Power Steering System sub-section of the Service Manual. Important: When performing the “Bleeding Air from Power Steering System” procedure, it is important that the front of the vehicle is supported by the lower control arms. If the vehicle is not supported by the lower control arms, the procedure may cause the strut bushing to dislocate and cause new concern. for assembly purposes. If the assembly aid is installed, remove the assembly aid and install the rear transaxle mount. 7. With the vehicle on dry pavement, maneuver the vehicle in parking positions. If the steering vibrates/shudders or moans in this test, replace the power steering pressure hose and/or the harmonic balancer. Important: A defective harmonic balancer on the 1995 Buick Riviera can influence steering vibrations after power steering hose installation. Important: When installing the pressure hose on the 1995 Buick Riviera, pull down on the pressure hose at the rear of the engine or bend the hose to allow clearance between the hose and the front of the dash. Power Steering Pressure (Inlet) Hose Replacement Procedure For 1995-1998 Vehicles: 1. Raise and suitably support the vehicle. Refer to Vehicle Lifting and Jacking in the General Information section of the Service Manual. 2. Drain the power steering fluid. Refer to Draining the Power Steering System in the Power Steering section of the Service Manual. 3. Remove the power steering gear assembly heat shield (1). 4. Disconnect the power steering pressure hose from the power steering pump assembly (4). 5. Remove the bolt/screws from the retaining clips (3). 6. Disconnect the power steering pressure hose from the power steering gear assembly (2). 7. Remove the power steering pressure hose assembly from the vehicle. 8. Install the power steering pressure hose assembly to the vehicle. 9. Connect the power steering pressure hose to the power steering pump assembly (4). 10. Connect the power steering pressure hose to the power steering gear assembly (2). Tighten Tighten the power steering pressure hose to the steering gear to 27 N·m (20 lb ft). 11. Install the bolt/screws to the retaining clips (3). Tighten Tighten the retaining clip bolt/screws to 6 N·m (53 lb in). 12. Install the power steering gear assembly heat shield (1). 13. Lower the vehicle. 14. Fill and bleed the power steering system using, J 43485. Refer to Corporate Bulletin Number 83-32-09, dated November, 1998. Power Steering Pressure (Inlet) and Return (Outlet) Hose Replacement Procedure For 1999-2001 Vehicles: 1. Raise and suitably support the vehicle. Refer to Vehicle Lifting and Jacking in the General Information section of the Service Manual. 2. Drain the power steering fluid. Refer to Draining the Power Steering System in the Power Steering section of the Service Manual. 3. Remove the LH front wheel/tire assembly. 4. Remove the LH lower splash shield. 5. Remove the lower radiator air deflector (engine splash shield, if installed.

Related Content:

steering pressure hose replacement f250 - 7 3 - 4wd, how to remove trumpet off of ford 2000 tractor, 99 buick park ave radiator installation, Rav 4 steering rack dismantle and refit procedure, schematic for 99 taurus power steering, how to replace 2003 impala power steering pump, 98 amigo isuzu how to remove power steering pump, exploded view of a tilt steering column for 2001 plymouth neon 2 0l, youtube replace the hub on a meritor ff981 axle, how to change power steering pump 2009 acada

Related Content:

2002 toytoa camry tank vent valve, 2002 toyota tundra 4 wheel drive suspencion, 2004 toyota highlander window diagram, diagram of front passenger seat occupant sensors and where 2005 toyota camry located, 2009sienna v6 thermostadt extraction, show prado 1999 valve attached to rear brake pipe with spring, speakers schamatic for the toyota 2011 camry, 1999 Toyota Previa head torque specifications, 88 toyota celica manual, toyota code p1589